Parts Book For WYZ20H5-LC1P70FE-BO1

18— y = _,-._
2 ’ w3 ﬁ
17 g _ ;4 i _;j’;_,_ L
2 ' - Lot
<. 5 /”I >
q \SE
i e .-’ I. | | :??:-‘ !
2 " _I'u
14
@ -—-— 5
Ref. No. Parts No. Description QrTy
[ B801-825 Hex Hd. Flange Bolt M8x25mm 2
8 B97.1-6 Washer 6 7
9 18.6-04 Handle Grip 1
10 2203003 Bracket 1
11 2003101 Blade Control Handle 1
12 B923-6 Acorn Nut M6 1
13 X57506-1-15 Bolt 2
14 2013301 Lower Handlebar 1
15 GB820-06040 |Screw M6x40 1
16 2003201 Drnve Clutch Lever 1
17 18500068 Knob Nut M8mm 4
18 WORD18.6-05B |Guy Hook 1
20 2203334 Cable Unit 1
21 2003002D Upper Handlebar 1
22 2011031 Cable Clamp 1
23 GB6182-06 Nylon Insert Lock Nut M&6mm 1




Parts List on Next Page



Ref. No. Parts No. Description QrTyY
8 B97.1-6 Washer 6 2
23 B6182-6 Nylon Insert Lock Nut ME6mm 4
24 B5787-620 Bolt M6x20 1
25 B93-6 Washer & 1
26 BO6-6 Washer 6 3
2T 2012006 Torsion Spring 1
28 B5285-5513F Self Tapping Screws ST5 5X13F B
24 B5285-5519C Self Tapping Screws ST5.5X19C 4
30 B6182-8 Looknut M8 8
31 2012003 Rear Cover Bracket 1
32 B80O1-816 Square Neck Bolt M8X16mm 6
33 2011069 Rear Guard 1
34 2013009 Grass Comb 1
39 2205000A Right Bracket 1
36 B91-216 Pin2=16 4
% 7 2100350 Rod, Rear Cover 1
38 2100466 Rear Cover 1
39 2100012 Wing Nuts 1
40 2008011 Guard 1
41 2204000A Left Bracket 1
42 41 72 16 404 Rubber Ring 1
43 B5787-612 Hex Hd. Flange Bolt M6x12mm 2
45 2213000 Mounting Bracket, Discharging Chute 1
46 2012004 Height Adjustment Rack 1
47 2012010 Mulching Plug 1
48 B5787-616 Hex Hd. Flange Bolt MEX16mm 2
49 2012013 WV-Belt AS00 1
a0 B93-8 Washer 8 1
o1 B97.1-8 Washer 8 1
D2 B5787-825 He= Hd. Flange Bolt M&x25mm 1
351 B5787-840 Square Neck Bolt M8x40mm .
o4 2000066 Belt Cover 1
a5 2000019 Anti Rotation Bracket 1
ab 2012820A Deck 1
a7 2000016 Mulch Caover 1
28 2013008 Side Discharge Chute 1
a4 2200021 Torsion Spring 1
107 1850130 Limited plate 1




Parts List on Next Page



Ref. No. Farts No. Description QTY
23 B6182-6 Nylon Insert Lock Nut ME6mm 10
24 B5787-620 Bolt ME6=20 2
48 B5787-616 Hex Hd. Flange Bolt MEX16mm g
60 B&79-212 Spring Pin 1
61 2012200 Haul Shank Seam 1
32 2200053 Tension Spring 1
63 XSZ56-1-17 Hair Pin 2
64 2012012 Slice Pillow 1
65 2201002 Nylon Bearing 1/2" ot
66 o0a01 Hub Cap 2
67 01111 Hub Cap 2
68 WORD18-01 Nylon Bearing 1/2" 4
69 X5/756-2-08 Roll Pin 2
70 2012701B Knob 1
71 2012703 Pressure Spring 1
I2 2012702 Handle 1
73 B5787-816 Square Neck Bolt MEX16mm 4
74 B879-516 Spring Pin 5x16mm 2
75 2013710 Handle, Eear 1
76 2013720 Rear Axle Assembly 1
I BO7.1-12 Washer 12 3
78 B955-12 Washer 12 4
79 84787 GT Transmission 1
80 B396-9 E-Clip 9mm ¥,
81 01110 11" wheel 2
82 2200033 Pinion Gear, Right 1
83 0110001 Cover 2
84 X5756-2-06 E-Clip 19mm 2
85 2207002A Bearing Housing 2
86 2207003 Bearing s
87 2207001 Bushing 2
88 2007006 Bushing 1
89 2007401 Bushing 4
90 2000086 Slice Pillow 2
91 2200032 Pinion Gear, Left 1
92 00800 8" wheel 2
93 2012900 Front Shaft Assembly 1
94 2100496 Support Plate 1
95 2012016 Transmission Tension Spring 1




[
B
A
-

Ref. No. Parts No. Description QTY
96 1819001 Bushing 1
97 2012100D Blade Adaptor FPulley 1
98 2000002D Blade 1
99 X5756-2-17 Washer 1
100 2200010 Bolt 1




"-E;n_ -f-” e
i '“”‘f =y H
i A | N
i P i
et P
N MKJ, 1€
0’
I-%:k A
| -

Ref. No. Parts No. Description QTY
101 2100463A Grass Bag Handle 1
102 2100447 A Grass Bag Cover 1
103 2012611 Bag Frame 1
104 2012620 Fabric Bag 1
105 B879-2513 Pin 2.5X13 2
106 2100446A Access Plate 1




(CRANK CASE)

No. Part No. Description Reqd. QTY
1 380140067-0003 |[Hexagon bolt with flange GB/T 5789 M6 L=12;%%i5 F14¥Q16 7
2 120230224-0001 |Cylinder head cover TE50; 1
3 380180147-0001 |Stud T302 M6_L=70.5; #5114 F1%¥Q16 2
4 270960089-0001 |[Spark plug F7RTC_JGF#L FHAES8-14k Q; 1
5 110810451-0001 |[Crankcase body TE50; 1
6 380650893-0001 [0il seal T327_d=25.4 D=41. 25 b=6_AHERNECII ; i EREA( 1
7 380822360-0001 |Bushing 1320 4ME10(iE @14. 56 F1) N46.5 K13 K4 1
8 110840041-0001 |CAP, BREATHER CHAMBER T327; 1
9 110850030-0002 |PACKING, BREATHER CHAMBER 1327 I HLAL T B -5 TJGGBG2020006 1
10 140250026-0001 |Leaf valve T327;Cr3+4fifk 1
11 380140039-0003 |Hexagon bolt with flange GB/T 5789 M6 L=8;4Ei5 F14%Q16 1
12 380850016-0001 |Stay stud T323 M6 _L=72;¥¥ 14 H4EQ16 1
13 380850010-0001 |Stay stud T321 M6 _L=78; 4 BEQ16 2
14 380140077-0005 |Hexagon bolt with flange GB/T 5789 M6 1.=20; 4%k FH4%Q16 1




Description

No. Part No. Reqd. QTY.
15 293030023-0001 |Engine brake T327; 1
16 381140582-0001 |Tension spring T325 #ilzhesiaE 150 ; 1
17 380180210-0001 |Stud T327 M6 L=87; %% ¥ H4%Q16 2
18 380140100-0003 |Hexagon bolt with flange GB/T 5789 M6 L=25;%% W5 (14%Q16 1
19 110690125-0005 |0il rule combination T327 2#; A {0 2 64#Q80 PAHSIAFE 1
20 160200082-0001 |Side plate T327_FaARZE M 51 450 HEEQL6 1
21 160200075-0001 |[Side plate T327 FapRA s, 1




(Crankcase cover)

No. Part No. Description Reqd. QTY.
1 380140103-0004 |[Hexagon bolt with flange GB/T 5789 M6 L=25;%%5 FH4¥Q16 9
2 110820198-0002 [Crankcase cover 1327 ; ML 22 5 H1FM202205250360 1
3 380650347-0001 |0il seal T320 d=25 D=41.25 b=6 WHIEMECII; & Hg/Cr6/H 1
4 171630031-0001 |Speed regulating arm T327; 1
5 380450527-0001 |Flat washer TO5K_T21_P9f56_#ME13_JERE1 65Mn; 5 40Q07 1
6 380650338-0001 |0il seal T320 _d=6 D=11 b=4; 1
7 381350004-0001 |Pin clip T040 _#EH ; 1
8 380600241-0001 |ocation pin T323 d=6 1L=16; 2
9 171750039-0001 |Components of governor gear T327 HiN; 1
10 380140167-0002 |Hexagon bolt with flange GB/T 16674.1 M5 L=12; %% ¥ H4EQL6 1




( CRANKSHAFT/PISTON)

No. Part No. Description Reqd. QIV.
1 130070187-0001 |Piston ring combination TO72 — 3B 1mm, M A JE2. 5mm; 5 Hg/Cr6/P 1

2 130030380-0001 |[Piston TE50 K98 : 1, 28R K 9% Lmm, 20 & F0 48 522, 5mm, [A] 1

3 130060030-0001 |Piston pin T030 & 13X47; 1

4 380560055-0001 |Steel cable baffle ring T030 yhZE4HT4M 2

5 130150171-0001 |Connecting rod TE50 .0 #A81.5; 1

6 130290749-0001 |crankshaft TE50 Fhl ¥k B e54k 1

7 130230061-0001 |Timing driving wheel 1327 IEN X% Hik; 1

8 380620030-0001 |Key GB/T1095 1=38 4.78X4. 78 A%Y; 1

9 380620119-0001 |Key ANST B17.2-1967 (R1998) 5/32X5/8; 1




4

e
P

a)_

0, 0
I
/

(CAMSHAFT)

No. Part No. Description Reqd. QTY.
1 140450060—0001 |Valve rocker combination T323; 2
2 140710022-0001 |Plate, push rod guide TE50; 1
3 140670028-0001 |Push rod T302_#:127. 5 BEARSIES; 2
4 140690002-0001 |Lifter, Valve T040; & Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100pf] 2
5 140020174-0001 |Camshaft assy T327 EHIN; 1
6 140380020-0001 |Retainer, valve spring 1320 HFSITH; 2
7 140340039-0001 |Inner spring of valve T322 78 ;& Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd< ] 2
8 140400016-0001 |Valve oil seal TO5K ; & Hg/Cr6,/Pb/PBB/PBDE<<1000ppm, Cd<<100pf] 2
9 500550029-0001 [Valve Kit 1350 HERTIAHESE 1




(STARTER)

No. Part No. Description Reqd. QTV.
1 160210165-0001 |Fan cover comp. T327; 1
2 193490527-0003 |Manual starting assembly T327 4#; A £4 R68Q80 PAHSIAIE 1
3 193690040-0001 |Starter decoration cover T327 4#: A 216#Q79 1
4 380370066-0001 |Hexagon nut with flange GB/T 6177.1 AisBiigvh M6, Y5k F14Q16 3




//\
O@O @O@
-

(CARBURETOR)

No. Part No. Description Reqd. QTY.
1 170430157-0001 |Carburetor gasket T350 JF0. 5 FAT 5, BNS-JM101_HES A 558, 1

2 170440130-0001 |Heat insulating pad for carburetor TE50; 1

3 170450006—-0001 |Heat insulating plate for carburetor |[T323 Jofi#%, BNS-GRO01 J51.2; 1

4 170022364-0001 |Carburetor TES0 EFHFHMAIT BRV Bk, &)X TH T 1

5 170430177-0001 |Carburetor gasket T450_SigIK_Zyeag; gt 1

6 173090001-0001 |Locker of choke valve pull rob T240 4ide T HEYLH; 1




(FLYWHEEL/IGNITION COMP)

Description

No. Part No. Reqd. QTY.
1 270920555-0001 |COIL ASSY., IGNNTION 1327 9% PUTHL_PPS+HT HLREMR+10k Q M & K K AES 1

2 380140103-0004 |Hexagon bolt with flange |GB/T 5789 M6 L=25;%¥ W5 F14EQ16 1

3 270020604-0001 |FLYWHEEL COMP 1323 2#, 8 %48, W7 A 3mm)/E AL BN AL ; 1

4 380370051-0001 |Hexagon nut with flange T040 M14X1.5; 815 FA%£EQ16 1




2 2
1
(ATR CLEANER)

No. Part No. Description Reqd. QTY.
1 180020894-0002 [Air filter T327 : 3% FEREACHEL sk 1
2 180130178-0001 |[Air filter element T321 JEOA; 1
3 380370066-0001 |Hexagon nut with flange GB/T 6177. 1 AAEBHIGA M6; 5w H4EEQL6 2
4 380741304-0002 |Breather tube T327 3 FEROHS B3Rk 1




(CONTROL)

No. Part No. Description Reqd. QTY.
1 171650040-0001 [Choke valve pull rod 1323 HEBEXITIRES KA, K165, 5; P8 HEE 1

2 171590041-0001 |Throttle rod T327; 1

3 171620033-0003 |Speed regulating bracket 1323 ; 77 77 3k Ful B e MRAET /S AV S DR B AR 1

4 171600107-0001 |Governing spring T325 17, #1%0. 7, K43; 1

5 171680164-0001 |[Throttle handle combination T327 1#, [EEHEH ; 1

6 380140167-0002 |Hexagon bolt with flange GB/T 16674.1 M5 L=12;%¥ 1 F4EQL6 1

7 380930025-0001 |Location wire nail T320 #EF; 1




(MUFFLER)

No. Part No. Description Reqd. QY.
1 180660077-0001 |Muffler gasket T323 fime; 1

2 180572568-0001 _|Muffler TE50 iy ifi A& AR 1

3 180960204-0001 |Muffler guard shield T327; 1

4 380370048-0001 |Hexagon nut with flange GB/T 6177.1 M6; 8% HEEQL6 2

5 171470012-0001 |Control components of choke valve T323 HENHRI T, BEIRE; 1

6 380140167-0002 [Hexagon bolt with flange GB/T 16674.1 M5 L=12; %% [14%Q16 2




6 5
i)
(FUEL TANK)
No. Part No. Description Reqd. QTY.
1 170490299-0003 |Tank T327 2# 77 1P65FA 3t i, T FEig i % B 4u+i@ 1
2 170870156-0002 |Tank cover T320 3# T BEH5 % B B+18 SR 95 AR REACHEE SR 1
3 170010017-0001 |Fuel filter 1350 250H ; 1
4 380140077-0005 |Hexagon bolt with flange GB/T 5789 M6 L=20:%%14 F14%Q16 2
5 380750234-0004 [0il tube T320 W1%5.5 #M29. 5 K-285: i SR REACHEL SR 1
6 380950190-0001 |Pipe clip T320 JH% M ; 2




